
 

Approve Deny Signatures Date 

X   

June 22, 2022 Stephanie Conrad / Environmental Engineering Specialist 

x   

March 24, 2023 Mahbuba Iasmin, Ph.D., P.E. / Environmental Engineer Manager 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0025941 

Facility Type Municipal APS ID 862251 

Major / Minor Major Authorization ID 1320263 

a 
Applicant and Facility Information 

a 

Applicant Name Canonsburg Houston Joint Authority  Facility Name Canonsburg Houston Joint WWTP  

Applicant Address 68 E Pike Street   Facility Address 315 Curry Hill Road   

 Canonsburg, PA 15317-1375   Canonsburg, PA 15317-1375  

Applicant Contact Allison Deater  Facility Contact  Richard Dodds  

Applicant Phone (724) 678-7773  Facility Phone (814)-725-8659  

Client ID 64436  Site ID 246449  

Ch 94 Load Status Not Overloaded  Municipality Cecil Township  

Connection Status No Limitations  County Washington  

Date Application Received July 6, 2020  EPA Waived? No  

Date Application Accepted July 14, 2020  If No, Reason Major Facility, Pretreatment  

  

Purpose of Application Application for renewal of a NPDES Permit for discharge of sewage effluent  

a 

 

Summary of Review 

Canonsburg Houston Joint Authority (CHJA) has applied for a renewal of NPDES Permit No. PA0025941. NPDES Permit 
No. PA0025941 was previously issued by the PA Department of Environmental Protection (DEP) on January 20, 2016 and 
expired on January 31, 2021. The application was submitted in a timely manner, so the permit was granted an administrative 
extension.  
 
Sewage from this facility is treated by screening, grit removal, primary clarification, Sequential Batch Reactors (SBRs), 
chlorine disinfection, and dechlorination. The plant has installed ultraviolet (UV) disinfection since the last permit cycle as 
approved under 6374406-A11 and described in Treatment Facility Summary of this Fact Sheet. Sewage sludge produced at 
this facility is anaerobically digested, dewatered with a filter press, and disposed of at Arden Landfill in Washington County.  
 
The facility currently has one sewage outfall (Outfall 001) and two stormwater outfalls (Outfalls 002 and 003). Outfall 001 
discharges to Chartiers Creek which is classified as a warm water fishery (WWF) and is located in State Watershed No. 20-
F. Outfalls 002 and 003 both discharge to Chartiers Creek as well. The stormwater outfalls from sewage facilities currently do 
not have sampling requirements and are only subject to Best Management Practices (BMPs). Part C IV. of the Draft Permit 
contains language titled “Requirements Applicable to Stormwater Outfalls”. 
 
The applicant is currently enrolled in and will continue to use eDMR. 
 
The applicant has complied with Act 14 Notifications and no comments were received.  
 
Changes for this NPDES permit renewal include: 

• Removal of the TRC limits and addition of UV monitoring requirement,  



NPDES Permit Fact Sheet NPDES Permit No. PA0025941 
Canonsburg Houston Joint WWTP  
 
 

2 

Summary of Review 

• More stringent summer and winter ammonia-nitrogen limit, 

• More stringent summer and winter CBOD5 limit, 

• Addition of Water Quality Based Effluent Limits for total copper, free cyanide, total mercury, and chloroform,  

• Addition of monitoring requirements for total boron, dissolve iron, total iron, total zinc, chlorodibromomethane, and 
dichlorobromomethane,  

• Relocation of outfall from 40o 16’ 2”, -80o 9’ 54” to 40o 16’ 8”, -80o 9’ 44”. 

• Change of the River Mile Index from 29.99 to 26.82, and 

• Expansion of design flow rate from 6.0 to 8.4 
 
 
Plant Expansion History 
 
Act 537 approval was documented with a letter dated December 1, 2010. The plan proposed expanding the plant to 
hydraulic capacity of 8.4 MGD.  This expansion was carried out in two phases. Phase I, which was approved by way of letter 
dated December 19, 2012, approved to re-rate the plant from 5.0 MGD to 6.0 MGD. Work was completed in 2013 and the 
NPDES permit was amended to reflect the initial rate change. WQM Permit No. 6374406 A-11 was issued on January 27, 
2020 and approved construction to upgrade the plant and change the permitted hydraulic capacity from 6.0 MGD to 8.4 
MGD. The permitted hydraulic capacity of 8.4 MGD will be used to prepare the annual Municipal Wasteload Management 
Report and determine whether a “hydraulic overload” situation exists.  The Design Organic Capacity was not amended and 
remains 10,000 lbs/day BOD.  
 
 
Anti-Backsliding 
 
Section 402(o) of the Clean Water Act (CWA), enacted in the Water Quality Act of 1987, establishes anti-backsliding rules 
governing two situations. The first situation occurs when a permittee seeks to revise a Technology-Based effluent limitation 
based on BPJ to reflect a subsequently promulgated effluent guideline which is less stringent. The second situation 
addressed by Section 402(o) arises when a permittee seeks relaxation of an effluent limitation which is based upon a State 
treatment standard of water quality standard.  
 

Previous limits can be used pursuant to EPA’s anti-backsliding regulation 40 CFR 122.44 (l) Reissued permits. (1) Except 

as provided in paragraph (l)(2) of this section when a permit is renewed or reissued.  Interim effluent limitations, 

standards or conditions must be at least as stringent as the final effluent limitations, standards, or conditions in the 

previous permit (unless the circumstances on which the previous permit was based have materially and substantially 

changed since the time the permit was issued and would constitute cause for permit modification or revocation and 

reissuance under §122.62).  (2) In the case of effluent limitations established on the basis of Section 402(a)(1)(B) of 

the CWA, a permit may not be renewed, reissued, or modified on the basis of effluent guidelines promulgated under 

section 304(b) subsequent to the original issuance of such permit, to contain effluent limitations which are less 

stringent than the comparable effluent limitations in the previous permit. 

 

The facility is not seeking to revise the previously permitted effluent limits. 
 
 
EPA Approved Industrial User Pre-treatment Program 
 
Canonsburg Houston Joint Wastewater Treatment Plant (WWTP) implements a pre-treatment program that imposes local 
limits on industrial users of the treatment plant. According to information provided in the application, the United States 
Environmental Protection Agency approved the pre-treatment program in 2017. The WWTP does not have significant 
industrial users. 
 
The WWTP has seven industrial users. Five of the users have an Industrial User Permit with the Authority. Perryman 
Company discharges 1,250 gpd from a wire surface pickling operation. Ameteck Specialty Metal Products discharges 15,000 
gpd of process wastewater associated with metal powder production.  Ameri-Precision Metals, Inc. discharges 23,735 gpd 
and is an iron and steel manufacturer. FTS International Services, LLC discharges 6,000 gpd of truck wash water. 
Pennsylvania Transformer Technology, Inc. discharges 15,750 gpd of sanitary flow from an electronic transformer 
manufacturer. 



NPDES Permit Fact Sheet NPDES Permit No. PA0025941 
Canonsburg Houston Joint WWTP  
 
 

3 

Summary of Review 

 
The two final users do not have an Industrial User Permit.  Accutrex Products, Inc. discharges 5,250 gpd of domestic 
wastewater and air compressor condensate.  All Clad Metalcrafters discharges 3,000 gpd of sanitary flow from a cookware 
manufacturer.  
 
 
Summary of Whole Effluent Toxicity (WET) Tests 
 
The 2016 permit required CHJA to collect discharge samples and perform WET tests to generate chronic survival and 
reproduction data for the cladoceran (water flea) and Ceriodaphnia dubia, and chronic survival and growth data for the 
fathead minnow (pimephales promelas).  The dilution series for the tests was:  9%, 17%, 34%, 67%, and 100%. The Target 
Instream Waste Concentration (TIWC) used to analyze the results was 34%.  
 
CHJA passed all of its most recent WET tests conducted in October 2017, October 2018, October 2019, and October 2020. 
No Wet limits will therefore be imposed in this permit.  
 
The design flow was re-rated from 6.0 MGD to 8.4 MGD. Because of this, the TIWC and the dilution series have changed.  
The TIWC in this permit will be 41% and the dilution series will be 10%, 21%, 41%, 71%, and 100%. Annual testing will be 
imposed.   
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0025941 
Canonsburg Houston Joint WWTP  
 
 

4 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 8.4  

 Latitude 40º 16' 8"  Longitude -80º 9' 44.00"  

 Quad Name Canonsburg  Quad Code 1604  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Chartiers Creek (WWF)  Stream Code 36777  

 NHD Com ID 99692518  RMI 26.82  

 Drainage Area 87.7  Yield (cfs/mi2) 0.034  

 Q7-10 Flow (cfs) 2.0  Q7-10 Basis USGS Stream Stats  

 Elevation (ft)  940  Slope (ft/ft) 0.0021  

 Watershed No. 20-F  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use None  Exceptions to Criteria None  

 Assessment Status Impaired  

 Cause(s) of Impairment 
Nutrients, Pathogens, Polychlorinated Biphenyls (PCBs), Polychlorinated Biphenyls 
(PCBs), Siltation, Turbidity  

 Source(s) of Impairment Habitat Modification - Other Than Hydromodification, Source Unknown  

 TMDL Status Final, Final  Name Chartiers Watershed, Chartiers Creek  

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake West View Water Authority    

 PWS Waters Ohio River   Flow at Intake (MGD) 40  

 PWS RMI 975.9  Distance from Outfall (mi) 29.6  
 

 
Changes Since Last Permit Issuance: The outfall location has changed from 40o 16’ 2”, -80o 9’ 54” to 40o 16’ 8”, -80o 9’ 
44”. Q7-10 flow, drainage area, and low flow yield were all updated to match USGS Stream Stats. 
 
Other Comments: None 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0025941 
Canonsburg Houston Joint WWTP  
 
 

5 

a 

Discharge, Receiving Waters and Water Supply Information 

a 

 Outfall No. 002  Design Flow (MGD) NA  

 Latitude 40 16’ 05.00”  Longitude 80 9’ 54.00”  

 Quad Name Canonsburg  Quad Code 1604  

 Wastewater Description: Storm Water  

a 

 Receiving Waters Chartiers Creek  Stream Code 36777  

 
a 

 

Discharge, Receiving Waters and Water Supply Information 

a 

 Outfall No. 003  Design Flow (MGD) NA  

 Latitude 40 16’ 2.00”  Longitude 80 9’ 54.00”  

 Quad Name Canonsburg  Quad Code 1604  

 Wastewater Description: Storm Water  

a 

 Receiving Waters Chartiers Creek  Stream Code 36777  

 
a 

 

 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0025941 
Canonsburg Houston Joint WWTP  
 
 

6 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Canonsburg Houston Joint WWTP 
 

WQM Permit No. Issuance Date Purpose 

 1962 Permit issued by PADEP for plant expansion including installation 
of: 

• Two anaerobic digesters  

• Flow metering  

• Grit removal chamber  

• Two primary clarifiers  

• Sludge drying  

6369407 August 20, 1969 Permit issued by PADEP approving plant construction including: 

• Sand filter  

• Settling  

• Flotation  

• Screening  

• Grit Removal  

• Disinfection  

• Flow Equalization 

6374406 1974 
 

Permit issued by PADEP approving plant expansion including: 

• One (1) grit chamber  

• Primary clarifier  

• Forty (40) Rotating Biological Contactor units  

• Two chlorine contact tanks  

• One aerobic digester 

• One vacuum filter 
 1978 Permit issued by PADEP approving plant expansion including: 

• Flow expansion from 5.0 to 5.6 

• One grit chamber 

• One primary clarifier  

• Two (2) chlorine contact tanks  

• One anaerobic digester 

• One vacuum filter 
6384404 1984 Permit issued by DEP approving sewer modifications to address 

Inflow and Infiltration   

6374406-A1 March 19, 1990 Permit issued to CHJA by PADEP approving plant modifications 
including: 

• Two (2) chlorine contact tanks 

• Abandonment of thee vacuum filter 

• Two (2) biological towers and related pump stations 

• Gravity belt filter press 

• Biogas cogeneration facility 

6374406-A2 May 1990 Permit issued to CHJA by PADEP approving installation of gas 
mixers in the existing primary anaerobic digester 

6374406-A3 March 24, 2000 Permit issued by PADEP approving plant modifications including: 

• Wet weather flow expansion from 17.71 mgd to 20.94 mgd 

• Replacement of pump station impellers 

• Replacement of pumps with two 7,300 gpm pumps 

• Replacement of pump station control gate structures  

• Replacement of the emergency generator 
6374406-A4 March 8, 2000 Permit issued to CHJA by PADEP approving plant modifications 

including:  

• Reconstruction of the headworks 



NPDES Permit Fact Sheet NPDES Permit No. PA0025941 
Canonsburg Houston Joint WWTP  
 
 

7 

• Modifications to the largest primary clarifier 

• Abandonment of 40 existing Rotating Biological Contactor 
(RBC) 

• Repurposing of the existing RBC basin to an aerated 
equalization basin. 

• Modification of exiting clarifiers to facilitate chemical addition 

• Increase in interconnecting piping capacity  

• Construction of a blower and chemical storage building. 

6374406-A5 April 9, 2001 Permit issued to CHJA by PADEP approving the construction of: 

• Installation of 3,750 LF of 12-inch force main 

• Installation of 300 LF of 18-2-inch interceptor  

• Replacement of 130 LF of existing 21-inch interceptor with 
24-inch interceptor 

 

6374406-A6 June 29, 2007 Permit issued to CHJA by PADEP approving: 

• Replacement of 900 LF of 21-inch interceptor with 27-inch 
pipe 

• Replacement of 145 LF of 24-inchinterceptor with 30-inch 
pipe 

6374406-A7 May 28, 2008 Permit issued to CHJA by PADEP approving plant modification 
including: 

• Modification to the headworks 

• Modification to Final Clarifiers 1 and 2 

• Modification to Primary Clarifier 3 
6374406-A8 May 1, 2013 Permit issued to CHJA by PADEP approving: 

• New Pump Station  

• New Pipe Tunnel  

• New Sludge Thickener 

• New Headworks Building 

• New Sludge pumping 

• New odor control systems  

• Conversion of existing tanks to wet weather storage 
6374406-A9 May 22, 2014 Permit issued to CHJA by PADEP approving the expansion of 

Chartiers Creek Pump Station from 2.0 MGD to 4.0 MGD by 
installing two new submersible pumps 

6374406-A10 January 29, 2018 Permit issued to CHJA by PADEP approved installation of Chemical 
Dechlorination with Sodium Bisulfate. 

6374406-A11 January 27, 2020 Permit issued to C HJA by PADEP approving the following 
upgrades: 

• New biotower pump station 

• Retrofitting of two existing biotowers 

• Vortex grit chamber 

• Clarifier pump station 

• Two new secondary clarifiers 

• Ultraviolet disinfection system 

• Effluent flow meter and composite sampler 

• Relocated outfall 

• New effluent water system 

• SCADA system 

• Diesel generator 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Tertiary SBR Gas Chlorine 8.4  

a 

a 



NPDES Permit Fact Sheet NPDES Permit No. PA0025941 
Canonsburg Houston Joint WWTP  
 
 

8 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

8.4 10,000 Not Overloaded Belt Filtration Landfill 

 
Changes Since Last Permit Issuance:       
 
Other Comments:  
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0025941 
Canonsburg Houston Joint WWTP 

 

9 

 
Compliance History 

 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0025941 
Canonsburg Houston Joint WWTP 

 

10 

 
 

 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0025941 
Canonsburg Houston Joint WWTP 

 

11 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0025941 
Canonsburg Houston Joint WWTP 

 

12 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0025941 
Canonsburg Houston Joint WWTP 

 

13 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0025941 
Canonsburg Houston Joint WWTP 

 

14 

 

Compliance History 

 
DMR Data for Outfall 001 (from September 1, 2021 to August 31, 2022) 

 
Parameter AUG-22 JUL-22 JUN-22 MAY-22 APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 

             Flow (MGD) 
Average Monthly 2.869 2.975 3.099 4.46 4.9168 4.653 7.136 4.961 5.049 3.519 3.77 3.374 

Flow (MGD) 
Daily Maximum 4.193 5.077 5.401 15.095 9.0082 6.831 16.903 15.218 10.741 4.681 10.072 11.288 

pH (S.U.) 
Minimum 6.7 6.9 6.8 7.0 7.0 6.9 6.9 6.8 6.5 6.7 6.7 6.6 

pH (S.U.) 
Maximum 7.3 7.4 7.4 7.8 7.5 7.5 7.6 7.6 7.7 7.6 7.7 7.7 

DO (mg/L) 
Minimum 6.0 6.0 6.5 6.9 7.3 8.0 8.7 8.0 5.2 7.2 5.4 6.0 

TRC (mg/L) 
Average Monthly < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.02 < 0.01 < 0.01 < 0.01 

TRC (mg/L) 
Instantaneous 
Maximum < 0.02 0.07 0.03 0.03 0.07 < 0.01 < 0.02 0.03 0.1 < 0.01 < 0.01 < 0.01 

CBOD5 (lbs/day) 
Average Monthly 210.8 185.5 181.9 < 284.7 < 460.7 < 352.6 380.6 336.4 533.5 243.6 401.5 273.3 

CBOD5 (lbs/day) 
Weekly Average 281.8 236.7 199.2 574.1 612.3 412.2 486.9 386.5 1010.8 314.6 836.2 428.9 

CBOD5 (mg/L) 
Average Monthly 9 7 7 < 7.0 < 11 < 9 6 8 13 8 12 10 

CBOD5 (mg/L) 
Weekly Average 10 9 9 11 15.0 11.0 8.0 9.0 21.0 9.0 17 11 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 2869 3302 3358 3565 3695 3502 4282 4488 4841 3877 4239 3415 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 4193 5781 5726 10273 10748 7138 17480 10343 11452 7196 10895 12050 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 147 134 130 104 89 91 69 117 133 135 144 125 

TSS (lbs/day) 
Average Monthly < 171.0 < 186.8 < 206.6 < 288.2 < 313.1 < 249.4 394.9 < 263.7 < 278.1 154.3 < 250.7 < 184.3 



NPDES Permit Fact Sheet NPDES Permit No. PA0025941 
Canonsburg Houston Joint WWTP 

 

15 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 2717 2558 2692 3089 2611 2229 3658 3583 3989 2721 3558 2625 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 6389 5302 5307 9038 9716 5793 12405 9645 11206 5070 8360 11674 

TSS (lbs/day) 
Weekly Average < 239.1 258.9 255.3 533.4 < 445.0 < 303.5 688.7 < 323.8 550.2 193.8 401.5 < 302.0 

TSS (mg/L) 
Average Monthly < 7 < 8 < 8 < 8 < 7 < 6 < 8 < 7 < 6 < 5 < 8 < 6 

TSS (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 115 104 108 89 60 58 61 91 99 95 122 93 

TSS (mg/L) 
Weekly Average < 11 12 10 11 11 < 8 < 18.0 < 10 8 < 6 13 7.0 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean < 43 28 25 57 < 11 < 4 23 17 < 11 < 9 32 67 

Fecal Coliform 
(CFU/100 ml) 
Instantaneous 
Maximum 614 2420 326 2420 2420 24 2420 2420 2420 1987 2420 2420 

Total Nitrogen (mg/L) 
Daily Maximum   14.1   28   36.9   15.8 

Ammonia (lbs/day) 